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A1, HLIEER 4> / Machine body

ERE | kRS B EETREE AR NAME OF PARTS RM
1 SA4596001 1 |[#5 % 2; 20-15 RUBBER CAP 20-15
2 104821001 3IBEE 105 RUBBER CAP. 10.5
3 520164001 “HEEE 3 RUBBER CAR-13
4 S$20164001 1TBEE 13 RUBBER CAP, 13
5 104450101 2BEES RUBBER CAP, 8
6 117936001 1|1 KR 94 RUBBER CAP, 9.4
¥ S44010001 21iBEE 15 RUBBER CAP, 115
8 150592001 1REE 16 RUBBER CAP, 16
9 104449001 1|48 R 28 155 RUBBER CAP, 15.5
10 SA8548101 1|EiRE BED COVER
11 SA4600001 1|@#H FACE PLATE
12 104449001 1|48’ 155 RUBBER CAP, 15.5
13 SA4601001 1|EHREs F-PLATE PACKING
14 062061016 3|42 4T MBX10 SCREW PAN M6X10
15 SA4603101 | - 1| XHEHZE SHUTTLE RACE COVER
16 SAB272001 1| KHEREEWD SHUTTLE RACE COVER HOOK D
17 004300513 2|98 4T M3X5 SCREW, FLAT M3X5
18 SA3264001 | - 1|{REEE NUT PLATE
19 SAB207001 |  1|&éE HINGE
20 062300506 4|82 ET M3X5 SCREW PAN M2X5
21 021300103 Z (828 M3 NUT, 1 M3
22 SA3200101 1| BERATIRIP R THREAD TAKE-UP COVER
23 062401006 4| B2 ET M4AX10 SCREW PAN M£X10
24 SA4604001 1| EBRE A STEPPING COVER
25 SA3306001 1| ER84T 7-3 SHOULDER SCREW, 7-3
26 120265002 1EeE SPRING WASHER
27 S07350002 1|28 WASHER PLAIN
28 $36475000 1|42 4T M5 SCREW, M5
29 SA8679001 1|30 fE 28 FINGER GUARD
30 025350332 2| 35 WASHER PLAINL 3.5
31 SAB670001 4| FRE CUSHION
32 SA8680001 8|EE SPACER
33 0A5402005 8| 982 (45 1 [B) M4X20DB SCREW PAN (S/P WASHER) M4X20
34 SA8880001 1B ERER RUBBER CUSHION
35 SA8680001 | 2|BE SPACER
36 0A5402005 2|83 5% (Fr 8 ) M4X20DB SCREW PAN (S/P WASHER) M4X20
37 SA8545001 1| k2P FHIHF SUPPORT LEVER
38 SAB550001 1| k5 AT IR SUPPORT LEVER SHAFT
39 012060636 18247 M6X6 SET SCREW SOCKET (FT) M6X6
40 SA8551001 1|38% TOSHON SPRING
41 SA8552001 1|4t OlL PAN
42 0A5401006 4|94 (5 ) M4X100B SCREW PAN (S/P WASHER) M4X10
43 SA8553001 1| Bk B MOTOR COVER
44 062061616 2| 4247 MBX16 SCREW PAN M6&X16
45 SA8816001 1| EEas REAR COVER ASSY
46 0A5401006 | 16| 8242 (75 & ) M4X10DB SCREW PAN (S/P WASHER) M4X10
47 SA8555001 1| G FR REAR CQVER
48 0A5401006 3| 8R4 (12 ) M4X10DB SCREW FAN (S/P WASHER) M4X10
49 SAB556001 1| B FL REAR COVER
50 0A5401006 3| 4242 (7 & E) M4X10DB SCREW PAN (S/P WASHER) M4X10
51 SA8557001 1| Bk () X MOTOR COVER
52 0A5401006 4| 82 #5(F B E) M4AX10D8 SCREW PAN (S/P WASHER) M4X10
53 SA8559001 1| £H4RAMED IR AUXILIARY PLATE
54 SA8560001 | 18| 82T M4X12 SCREW M4X12
55 SA4677101| 12| #hBhiR 28 AUXILIARY PLATE CUSHION
56 021400206 | 18| Fx AL EF M4 NUT2 M4
57 SA4676101 2| #hENIR T AUXILIARY PLATE BRACKET
58 SA8561001 1| #pBEIRZEZE L AUXILIARY PLATE BRACKET L
59 SA8582001 1| % BIEEZER AUXILIARY SLATE BRACKET R
60 SA8563001 1| #h B ZE M AUXILIARY PLATE BRACKET M
61 $55481001 2| BE R (H R ) MaX12 BOLT SOCKET {S/P WASHER) M4X12
62 SA8564001 2 #hENtE R B AUXILIARY PLATE BRACKET B
63 SA8672001 2 BNt BB B AUXILIARY BLATE CUSHION B
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A1. FL{EER 4 / Machine body

PHE [ Ta RS [N e AT NAME OF PARTS RM
64 SA8879001 1|3 1€ 4% L5400 TRIMS L540
65 S42446001 | 14|42 MEX14 BOLT SOCKET (S/P WASHER) M6X14
66 S36924002 2| BEERIE INJURY MARK.
- <BTHZE> <For Japan only>

67 SA0792001 WBETERSE /R LABEL CAUTION .JPN/ENG

<@ FHEKES> <Except for Japan>
67 SA0793001 1|#B2EETSHEF /R LABEL CAUTION CHN/ENG

<F FERMELS> <Except for Europe>
58 S37060001 3| MR LABEL, GROUNDING

< TFERM> <For Europe only>
68 $37060001 5|# iR LABEL, GROUNDING
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A2. HlikER 4> / Machine body

BWE | FaGFs [Ma EST TR NAME OF PARTS RM
1 SAB668001 | - 2| kEpEriEHh HINGE SHAFT

2 012060636 2| B24£T MBX6 SET SCREW SOCKET (FT) M6X6
3 SAB665001 1|mBEY OIL PAN ASSY

4 032361306 4 AR IRET M3.5X13 WOOD SCREW ROUND 2 M3.5X13
5 SAB8667001 2 B E RUBBER BUSH

6 SA8669001 2 skt e HINGE HOLDER

 ; 018087036 4| 8232 MSX70 BOLT SOCKET M8X70

8 028080246 | 4| 3% RH 2-8 WASHER SPRING 2-8

9 213650001 4| #18 2 3X8.5X38 WASHER 2.3X8.5X38ST

10 SA8550001 1| S 2B SR 4T 4 SUPPORT LEVER SHAFT

11 012060636 2| $2.4T MBX6 SET SCREW SOCKET (FT) M6X6
12 SA8671001 1| kR IEE SUPPORT LEVER BASE

13 018087036 2| 4248 MBX70 BOLT SOCKET M8X70

14 028080246 2| R 2-8 WASHER SPRING 2-8

15 213650001 2| #[ 2.3X8.5X38 WASHER 2.3X8.5X38ST

16 SA8673001 1HESEIEL HOLDER ABSORBER L

17 SA8674001 1R EHIIER HOLDER ABSORBER R

18 SA3387001 4| 224 MBX75 BOLT, SOCKET MBX75

19 .| 213650001 4| B2/ 2.3X8.5X38 WASHER 2.3X8.5X38ST

20 028060246 4| AFHE 2.6 WASHER SPRING 2-6

21 021060106 4| 425 M6 NUT 1 M6

22 SA5251001 1128 SPACER °

23 018064031 1| 4248 M6X40 BOLT SOCKET M6X40

24 021060106 1| $25 ME NUT 1 M6 °

25 SA4847001 1|48 U SHAFT U

26 012060636 1| $24T MBX6 SET SCREW SOCKET (FT) M6X6
7 S$17974101 1|44 D SHAFT D

28 $17975100 2| % GS SHAFT COLLAR, GAS

29 025080132 2|2/ S8 WASHER PLAIN S 8

30 048060342 2| $4 E6 RETAINING RING E6

31 SAB8675001 1| B8 SHOCK ABSORBER GAS

32 114486002 1|5hEE OILER
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B. L - ¥ % & / Upper shaft and needle bar mechanism

ZHRE [ TaBFS [Ne BT TAR NAME OF PARTS RM
1 SA8565101 1| B4 UPPER SHAFT

2 SA3499001 1| phggheE CRAMNK ROD ASSY

3 018501636 2| 128 M5X16 BOLT SOCKET M5X16

4 SA4172001 | 1| & §tshR NEEDLE BEARING: BLUE

4 SA4173001 1| R NEEDLE BEARING: BLACK

4 SA4174001 1| S 5h A INEEDLE BEARING: GRAY

4 SA4175001 1| R 50 & 'NEEDLE BEARING: YELLOW

5 SA3206001 A\ HRE 'BALL BEARING BUSH

6 SA4179001 1| 7% 6904DDUNR 'BALL BEARING 5904DDUNR

7 SA4180001 1| & R-6904DDU BALL BEARING 6904DDU

8 §23651001 2| E B8R ET M6X6 SET SCREW SOCKET (FT) M6X6
9 SA3206001 | = 1|3hiRE BALL BEARING BUSH

10 SA4177001 1| 7K 6004DDUNR BALL BEARING 6004DDUNR

1 $23651001 2| Bl 42 £T M6X6 SET SCREW SOCKET (FT) M6X6
12° SA4608101 1 E#ELG JOINT G

13 SA4178001 1| 5l 7% 6204DDUNR BALL BEARING 6204DDUNR

14 $23651001 4| E E8RET M6X6 SET SCREW SOCKET (FT) M6X6
15 $25235001 1| 4247 M8 SCREW M8

16 SA4609101 1|48 G THREAD TAKE-UP CRANK G

17 S23651001 4| [E & 984T M6X6 SET SCREW SOCKET (FT) M6X6
18 110367001 1|12@8 8 WASHER, PLAIN SPECIAL 8

19 SA6182001 1| §THFIEFFEE 4 FK THREAD TAKE-UP LEVER FK SET
20 SA2958001 1|42 4T M5X6 SCREW FLAT M5X6

21 012500536 1| 8R§T M5X5 SET SCREW SOCKET (FT).M5X5
22 062400816 1|82 4T M4X8 SCREW PAN M4X8

23 145465001 1| 4247 SM3.57-40X6L SCREW, SM3.57-40X6 L

24 012060636 2| 8847 M6X6 SET SCREW SOCKET (FT) M6X6
25 142211001 1|78 SLIDE BLOCK

26 SA3528001 1|8 EME B SLIDE BLOCK GUIDE

o 018401636 2| 1R MaX16 BOLT SOCKET M4X16

28 SA4622001 11§47 NEEDLE BAR

29 144458001 1| BE 4T SM2,57-40X4.5 SET SCREW, SM3.57-40X4.5

30 SA4666001 1| §HHF4RE UK NEEDLE BAR BUSH UK

31 SA3224001 1| $HHHE D NEEDLE BAR BUSH D

32 145646019 1| #LEE DPX17 NEEDLE, DPX17

33 012060536 1|82 4T M6EX5 SET SCREW, SOCKET (FT) M6X5
34 $38713100 1|0+% - FAN

35 062400816 3|424T M4X8 SCREW PAN M4X8

36 SAB6108001 1% R PULLEY GEAR R

37 012500536 2|42 §T M5X5 SET SCREW SOCKET (FT) M5X5
38 SA4626101 1| %4 PULLEY SHUFT

39 SA4627001 1| LiE PULLEY BUSH

40 SA4628101 1| b4 PULLEY SPRING

41 SA4629001 1| SR PULLEY BASE

42 047401242 138 841 4X12 PIN SPRING ROLL AW4

43 SA4624001 1|55 PULLEY GEAR L

44 012500536 2|824T M5X5 SET SCREW SOCKET (FT) M5X5
45 S23651001 2| B 22 £T M6X6 SET SCREW SGCKET (FT) M6X6
46 SA4630001 1| % PULLEY

47 062401006 3|88 £T M4X10 SCREW PAN M4X10

48 SA5158101 S|HE L4 WASHER PLAIN L 4

49 012060636 1|824T MEX6 SET SCREW SOCKET (FT) M6X6
50 018501636 4|82 M5X16 BOLT SOCKET M5X16

51 SA5230001 2(tEEe 0 FRIES WHEEL 2

52 062401016 3|824T M4X10 SCREW PAN M4X10
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C1. R 3T /| Feed mechanism

20 | TEEFS [Be EFTREEA T NAME OF PARTS RM
1 SAB566001 2| X-LME:[@ F X-LM GUIDE F

2 018400836 | 22|42 M4X8 BOLT SOCKET-M4X8

3 SA8567001 A ZE48 (X) BASE PLATE X
4 018300536 6| BE & M3X5 BOLT SOCKET M3X5

5 SA8568001 2\YALME @ F Y-LM GUIDE F

6 018400836 | 12|42#& M4X8 BOLT SOCKET M4X8
7 SA8569101 1| EHAH Y BASE PLATE Y ASSY

8 018300536 | 16| 8E#e M3X5 BOLT SOCKET M3X5
g SA8571001 1| X-LMEE R X-LM GUIDE R

10 018301036 | 14|82# M2X10 BOLT SOCKET M3X10
14 SA88138001 1| YR B Y-ARM ASSY

12 018401236 A| SR M4aX12 BOLT SOCKET M4X12
13 SA8574001 Z|Y-LME@m R Y-LM GUIDE R

14 018501236 | 12| 82# M5X12 BOLT SOCKET M5X12
15 SA8575001 1\Y&E@EFER Y-LM GUIDE BRACKET R
16 SAB8576001 WY& EFEEL Y-LM GUIDE BRACKET L
17 018066036 6| 824 MBX60 BOLT SOCKET MBX80
18 SA8590001 1| iR BELT HOLDER

19 018401036 4| 884 M4X10 BOLT SOCKET M4X10
20 SA8590001 2B RiEE BELT HOLDER
21 $55481001 8| 4R 2 (B ) M4X12 BOLT SOCKET (S/P WASHER) M4X12
22 SA8608001 2EEE FIXATION
23 SA3538001 | 14|%24T M4axs SCREW, M4X8
24 SA8609001 2| EHEH FR COVER RAIL FR ASSY
25 SA8611001 2| EHBH FL COVER RAIL FL ASSY
26 018401036 | 20| ¥4 M4X10 BOLT SOCKET M4X10
27 SA8612001 1 RBEHR INSIDE COVER R ASSY
28 SA8615001 1| L INSIDE COVER L ASSY
29 SA3538001 6| BZET M4X8 SCREW, M4X8
30 SAB617001 2| hEAH MIDDLE COVER ASSY
31 SAB8619001 205 EEH OUTSIDE COVER ASSY
32 SAB8622001 kgl BELLOW

33 SAB623001 ISR EEF BELLQW PRESSER F

34 SAB8624001 1R FER BELLOW PRESSER R
35 SA8625001 2| K BELLOW NUT

36 062300416 6| #E 4T M3X4 SCREW PAN M3X4

37 062401016 4| S 4T M4X10 SCREW PAN M4X10

38 SAB626001 YRR g R & SENSOR PLATE Y

39 0A5401006 2| B2 4% (5 B2 ) M4X100DB SCREW PAN (S/P WASHER) M4X10
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C2. ¥ ¥ 8 / Feed mechanism

EEAE S AN TR 2R NAME OF PARTS RN
1 SAB578001 1XFERERE X-PULLEY BRACKET
2 SA8579001 1| FREHE A PULLEY A ASSY
3 SA1283001 2| Bk§h 3 6901ZZNR BALL BEARING, 6901ZZNR
4 SA8582001 HE3 53¢ PULLEY FULCRUM SHAFT
5 012500536 2|42 4T M5X5 SET SCREW SOCKET (FT) M5X5
6 SA8583001 1| ZEHE PULLEY FULCRUM SHAFT COLLAR
7 SA8584001 1|X-GT B %% X-GT SELT -~
8 S47270001 2|82 +2 (5 1 ) M6X30 BOLT SOCKET (S/P WASHER) M6X30
9 SAB8585001 1| X3E Zh & DRIVE SHAFT X
10 048150142 2| MM C15 RETAINING RING EXTERNAL C15
11 SA8586001 1| X4 GEAR X
12 012060636 4/ 82T MGX6 SET SCREW SOCKET (FT)M6X6
13 SAB674001 1 $7% 6002ZZNR - BALL BEARING 6002ZZNR
14 SAB587001 WFERAHEB PULLEY B ASSY
15 012060636 4| 82§T M6X6 SET SCREW SOCKET (FT) M6X6
16 076202850 2| Rif 7 6202ZZNR BALL BEARING RADIAL 6202ZZNR
17 SA8592001 2YFIHEE Y-PULLEY BRACKET
18 SA8579001 2| FiEH A PULLEY A ASSY
19 SA1283001 4| 3k 4h K 6901ZZNR BALL BEARING, 6901ZZNR
20 SA8582001 2| FERT S PULLEY FULCRUM SHAFT
21 012500536 4| 8E4T M5X5 SET SCREW SOCKET (FT) M5X5
22 SAB583001 2| H S PULLEY FULCRUM SHAFT COLLAR
23 SA8593001 2|Y-GTRE Y-GT BELT
24 SA8595001 1| YOR 564 DRIVE SHAFTY
25 SA8596001 1Y GEARY
26 012060636 4| 24T M6X6 SET SCREW SOCKET (FT) M6X6
27 SA8587001 2 FHAHB PULLEY B ASSY
28 012060636 8| 22 4T M6X6 SET SCREW SQCKET (FT) M6X6
29 SAB674001 2| 3h3% 6002ZZNR BALL BEARING 8092ZZNR
30 076202850 2|REhK 6202ZZNR BALL BEARING RADIAL 6202ZZNR
31 SA8597001 2| 8248 M5X12 BOLT SOCKET M5X12
32 SAB8602001 1 YigieE COVER GEAR Y
33 062400816 3| HRET M4X8 SCREW PAN M4X8
34 S47270001 4| 9232 (F B [H) M6X30 BOLT SOCKET (S/P WASHER) M6X30
35 SAB8B04001 XD IA MOTOR BRACKET X
36 SA8599001 1| 3% 6201ZZNR BALL BEARING 6201ZZNR
37 SA8538001 1| Bk Bk 8 % X PULSE MOTOR ASSY X
38 018501636 4] P28 M5X16 BOLT SOCKET M5X16
39 SA8607001 XD ikiEE MOTOR GEAR X
40 012060636 2| 45 4T MEX6 SET SCREW SOCKET (FT) M6X6

1 S47270001 4 322 (7 1 ) M6X30 BOLT SOCKET (S/P WASHER) M6X30
42 SA8598001 1Y kR RE MOTOR BRACKET Y
43 SA8599001 1| % 7% 6201ZZNR BALL BEARING 6201ZZNR
44 SA8542001 1| B ik 4 v PULSE MOTOR AS3Y Y
45 018501636 4| 424& M5X16 BOLT SOCKET M5X16
46 SA8601001 1 YDA v 3E MOTOR GEAR Y
47 012060636 2| B24T M6X6 SET SCREW SOCKET (FT) M6X6
48 S47265001 4| 9242 (% ) M6X20 BOLT SOCKET (S/P WASHER) M6X20
49 SA8694001 ARBRER FAN BRACKET
50 018400836 4| 82 MAXB BOLT SCCKET M4X8
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C3. FERIIEE / Feed mechanism

PRE | TuAFS [HE AT NAME OF PARTS RM
1 SA8628001 1| e EE WORK CLAMP ARM
2 SA8629001 4| FE S A 4 WORK CLAMP GUIDE ASSY
3 SA8597001 8| #%4& M5X12 BOLT SOCKET M5X12
4 SAB8631001 2| JE IR R WORK CLAMP SLIDER
5 SA8632001 Al SR CROSS ROILER.,
6 SA8633001 2| EMIRF WORK CLAMP LIFTER LEVER U
2 SA8634001 2 EBF WORK CLAMP ARM LEVER
8 S55479001 2| BT o (T H2 ) M4X8 BOLT 3OCKET (S/P WASHER) M4X8
9 SA4771001 2| BRI AR 5 SHAFT STEPPING CLAMP LIFT LINK
10 012060636 2| 8247 M6X6 SET SCREW SOCKET (FT) M6X6
11 110367001 2|88 WASHER, PLAIN SPECIAL 8
12 048080142 2R Ce RETAINING RIiNG EXTERNAL C8
13 SA8635001 1| S L% CYLINDER SHAFT
14 012060636 2| 82 $T M6X6 SET SCREW SGCKET (FT) M6X6
15 SA8636001 2| S ETRE AIR CYLINDER ASSY
16 146354002 2/ BEs WASHER, PLAIN 5
17 048040342 WEET: RETAINING RING E4
18 SA4720001 2| S ETIE L CYLINDER JOINT
19 SA4721001 2| S EL Bk 0 CYLINDER JOINT SHAFT
20 048060142 4| 5 EE Co RETAINING RING EXTERNAL C6
21 SAB8638001 1| & Rl WORK CLAMP
22 $55485001 4| 5 3% (% B @) M5X12 BOLT SOCKET (S/P WASHER) M5X12
23 SA4709001 2| B ERIRET SHOULDER SCREW
24 $25475101 4| £BET MBX19 SET SCREW, M6X19
25 021060206 4| 82 E M6 NUT2M6
26 SA8909001 4| 82 £ M6 NUT, CAP M6
27 SAB8640001 1| FE M E fr 28 WORK CLAMP STOPPER
28 SAB8641001 1| ECBE WORK CLAMP STOPPER RUBBER
29 SA8820001 1| &% 5 ROLLER SHAFT
30 048030342 2| $45 M E3 RETAINING RING E3
31 SAB642001 1|8 L4248 WING SCREW -
32 SA8643001 1|30 RS A8 £ WORK CLAMP PLATE NUT
33 SAB644001 EEEE WORK CLANP SPRING
34 SA8597001 2| 421 M5X12 BOLT SOCKET M5X12
35 S$55485001 4| 8244 (75 B ) M5X12 BOLT SGCKET (S/P WASHER) M5X12
36 018300836 8|92 M3IX8 BOLT SOCKET M3X8
37 062500816 2| 8B 4T M5X8 SCREW PAN M5X8
38 SAB645001 1| &% HOSE SUPPORT
39 $55481001 2| MR e (3 1 ) M4X12 BOLT SOCKET (S/P WASHER) M4X12
40 SAB646001 1| R A 4 WORK CLAMP ASSY
41 SA8818001 2| [EEMRE A WORK CLAMP CUSHION
42 S55487001 4| 82 18 (7 B ) M5X16 BOLT SOCKET (S/P WASHER) M6X16
43 SA8648001 1| EHE FEED PLATE
44 SAB904001 2|8 (F B BMSX 0L BOLT SOCKET (S/P WASHER) M5X10L
<3k Ry > <QOption parts>
45 SAB8859001 HEMTER WORK CLAMP CONVERSION R
48 SAB8860001 1EMEEL WORK CLAMP CONVERSION L
47 SA8871001 1R T EE S FEED PLATE CONVERSION ASSY
48 SA8869001 1 ESR AR ORIGIN STANDARD PLATE
49 SA5415001 1) JE S B 8 ORIGIN STANDARD PIN
50 SAB8870001 1 BASE PLATE Y POSITION BLOCK

YEE AR5
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D1. #5EEEE / Work clamp lifter mechanism

ZHE | EaEFS |[BE EI TR NAME OF PARTS

1 SA4759001 1| 8 STEPPING CLAMP CAM

# SA4760001 1| STEPPING CLAMP CON.ROD

3 SA4763001 1| WASHER STEPPING CLAMP CAM

4 623033000 1| §h & 6805VV BALL BEARING, 6805VV

5 823651001 2| B 24T M6X6 SET SCREW SOCKET (FT) M6X6

6 062400616 2| $RET M4X6 SCREW PAN M4X6

7 SA4761001 1| FEp il ROLLER SHAFT STEPPING CLAMP

8 SA4762001 1| &8 ROLLER STEPING CLAMP

g SA4302001 2| @ WASIHER

10 021060106 1| 825 M6 NUT 1 M6

1 SA4764001 11 EBR STEPPING CLAMP ARM R

12 017061213 1| 824& MEX12 BOLT M6X12

13 SA4765001 1EBF STEPPING CLAMP ARM F

14 012060636 1| 4847 M6X6 SET SCREW SOCKET (FT) M6X6

15 $23651001 1| E E 1T MEX6 SET SCREW SCCKET (FT) M6X6

16 SA4766001 1NEBHMEF BUSH STEPPING CLAMP F

17 SA4767001 1NEBMER ‘ BUSH STEPPING CLAMP R

18 SA4768001 1| [B] BREZEFF A STEPPING CLAMP LINK A

19 SA4769101 | EXBEET 6 SHOULDER SCREW 6

20 062300416 4| 42T MaX4 SCREW PAN M3X4

21 SA4770001 1| S &RESF B STEPPING CLAMP LINK B

22 SA4772001 1| 8 BREE 4T STEPPING CLAMP LINK

23 SA4773001 1| BEFF SHAFT STEPPING CLAMP LINK

24 012060636 1|424T MBX6 SET SCREW SOCKET (FT) M6X6

25 012400436 1|#EET M4X4 SET SCREW SOCKET (FT) M4X4

26 SA4777001 ES=2 STEPPING CLAMP LIFTER LINK

27 SA4771001 1| BE iS4 5 SHAFT STEPPING CLAMP LIFT LINK

28 SA2161001 e 'WASHER

29 048080142 1|5 B C8 'RETAINING RING EXTERNAL C8

30 012060636 1|82 $T M6X6 SET SCREW SOCKET (FT) M6X6

31 012400436 1|48 4T MdX4 SET SCREW SOCKET (FT) M4X4

32 SA4779001 1|8 BR 2 4T STEFPING CLAMP LIFTER

33 SA4781001 1|32 FHATiR%E ROLLER STEPPING CLAMP LIFTER

34 141362001 1|FE® ROLLER

35 SA4780001 1 |12 FHATE SHAFT STEPPING CLAMP LIFTER
|36 012080636 1 |82£T M6X6 SET SCREW SCCKET (FT) M6X6

37 525310101 1|42 €T M4 SCREW, FLAT 4

38 SA8683001 1| BB STEPPING CLAMP LIFTER ROD

39 SA4853001 1 RFETE JOINT STEPPING CLAMP LIFTER

40 SA8684001 2|BRiELEH ROUND JOINT ASSY

41 021060306 2|7 mega e NUT 3 M6

42 SA3227001 1|88 M5 NUT(FT),. M6

43 SA8688001 1REEE RUBBER BUSH

44 SAB572001 1 3£ L=140 WICK L=140

45 SA8912001 2 e RUBBER TUBE

16 S04159000 R BAND 1M

47 SA8689001 1 [824T MBX12 SCREW MBX12

13 017061612 17X MR M6X16 ‘BOLT M8X15

19 017065002 1 |8 4% MBX50 BOLT M5X50

50 021060106 128 M6 X NUT 1 M6

5 1 SA4778001 1|FEEFEL PRESSER BAR CLAMP

52 018400836 1 [B248 M4X8 BOLT SOCKET M4X8

53 SA1174001 1 [T M14 PESSER ADJUSTING SCREW, M14

54 SA1175001 1 (AR M14 ADJUST SCREW NUT

55 SA5300001 1 B PRESSER BAR SPRING

56 $10112101 1R EER PRESSER BAR SPRING GUIDE

57 SA5301001 1AEHEE COLLAR PRESSER BAR SPRING

58 SA2195001 1|EEHHE PRESSER BAR BUSH

59 012060536 1 [BRET MBX5 SET SCREW, SOCKET (FT) M6X5

50 111466121 1 |EEH PRESSER BAR |

b1 S42843001 1|EHA PRESSER FOOT, A

52 $13399001 1 B2 €T SM3.57X12 SCREW, SM3.57X12

53 SA8690001 2 (Bl B FET E 2 HOLDER STEP-CLAMP LIFTER ROD

4 018402536 2 BRHE MAX25 BOLT SOCKET M4X25

BAS-342G-204
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D2 .{R/E% & / Work clamp lifter mechanism
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D2. #AE$ & / Work clamp lifter mechanism

ECIES R T2 IR NAME OF PARTS RM
1 SA4741101 || Bk MOTOR BRACKET

2 SA4742001 1| BRI Dk WORK CLAMP MOTOR PLATE

3 018501036 2| B & MEX10 BOLT SOCKET M5X10

4 SA4826501 1B DiEHEP PULSE MOTOR ASSY P

5 018401036 4|98 MAX10 BOLT SOCKET M4x10

6 SA4743001 1|38 &5 WORK CLAMP DRIVING GEAR

7 012060636 2| 44T M6X6 SET SCREW SOCKET (FT) M6X6
8 SA4744001 1| ERIE S5 WORK CLAMP FULCRUM SHAFT
9 SA4647001 2| Bk 37K 6900ZZNR BALL BFARING 6900ZZNR

10 048100142 2|8 A4 E C10 RETAINING RING EXTERNAL C10
11 062400616 1|42 4T M4X6 SCREW PAN M4X6

12 025040236 1| F 2B M4 WASHER PLAIN M 4

13 SA4745001 1| e Ee WORK CLAMP CAM GEAR.

14 016061031 1|48 $T M6X10 SET SCREW SOCKET (CN) M6X10
15 012060636 1|82 T M6X6 SET SCREW SOCKET (FT) M6X6
16 SA4747001 1| [EBIE S #5th WORK CLAMP H-POSITION DOG
17 018400636 1|88 4 M4X6 BOLT SOCKET M4X6

18 SA4748101 1| E B4R 4 WORK CLAMP LEVER SHAFT

19 012060636 1|42 4T M6X6 SET SCREW SOCKET (FT) M6X6
20 SA6210001 1| (8] BRBR Eh 4T STEPPING W-CLAMP DRIVING LEVER
21 SA3441001 e EF R W-CLAMP LIFTER ROLLER SHAFT
22 070696800 1|43k R-09677 BALL BEARING RADIAL 69627

29 109763001 1328 'WASHER

24 012500536 1|42 €T M5X5 'SET SCREW SOCKET (FT) M5X5
25 012060636 1 (8847 M6X6 'SET SCREW SOCKET (FT) M6X6
28 SA4757101 1|28 SET SCREW COLLAR

27 012060636 2 |58$T M6X6 SET SCREW SOCKET (FT) M6X6
28 018061236 2| 1E48 MEX12 BOLT-SOCKET M6X12

29 SA4753001 1| ERIE R 5845 WORK.CLAMP SENSOR PLATE
30 062400616 2|52 ET M4X6 SCREW PAN M4X6

BAS-342G-204
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E . T2 & / Lower shaft mechanism

5%

41 21 22

BAS-342G-305
19




E. T3 & / Lower shaft mechanism

ZRE [ FTHEFS [ Be ESTREEAR NAME OF PARTS RM
1 SA3226001 1| EpemeT SHOULDER SCREW
- SA3227001 1| 526 M6 NUT(FT), M8.
3 SA3228101 | ®EhiER ROCK GEAR
4 SA4782001 1| = ah B ROCK GEAR SHAFT
5 SA3231001 1| Z@B SET SCREW COLLAR, B
6 012060536 2| $E 4T M6X5 SET SCREW, SOCKET (FT) M6X5
7 SA8695001 2| B SET SCREW COLLAR
8 $23651001 4| B 22T M6X6 SET SCREW SCCKET (FT) MBX6
g 012060636 2| 42 4T MEX6 SET SCREW SOCKET (FT) M6X6
10 SA8696001 1 EEEFA PINCH SLEEVE A
11 SA8697001 1 EEEEB PINCH SLEEVE B
12 018402036 1| #2848 M4X20 BOLT SGCKET M4X20
13 'SA8698001 1| T8 4 LOWER SHAFT ASSY
14 012500536 1| 4247 M5X5 SET SCREW SOCKET (FT) M5X5
15 SA8701001 1| F b 3E LOWER SHAFT BUSH
16 012060636 1| 5247 MEX6 SET SCREW SOCKET (FT) M6X6
17 SA8702001 1| i chi s LOWER SHAFT M BUSH
18 012060636 1|52 £T M6X6 SET SCREW SOCKET (FT) M6X6
19 SA8703001 1| FrbiB e LOWER SHAFT A-BUSH
20 012061036 1| #2457 M6X10 SET SCREW SOCKET (FT) M6X10
21 SA3238101 2| B HR IR S ADJUSTING STUD
22 081003670 2| O FW3 ORING PW3’
23 SA8705001 1| B e 5t A 40 44 SHUTTLE RACE BASE ASSY
24 502429201 1| et B 1 SHUTTLE RACE THREAD GUIDE
25 SA4199001 2|82 4T M2X4 SCREW M3X4
26 SA3241001 2| K HEREEH S-RACE BASE SETTING CLAW
27 152684101 2|3 COMPRESSION SPRING
28 026030136 2| TI3RE S3 WASHER PLAIN S 3
29 062300616 2| BE4T M3X6 SCREW PAN M3X6
30 153050000 2|mEs S-RACE BASE FELT
31 SA8707001 2\mEs FELT
32 SAS004001 1| 3m 2 6X6 WICK 6X5
33 SA8709001 1| OlL TIUSE
34 SA8710001 2 OIL TUBE
35 SA8711001 1mE OlL TUBE
36 SA8712101 1 FELY TR
37 SA8713001 1| M TR FELT HOLDER
38 S44924001 2| B =52 4T M3X5.5 SCREW M3X5.5
39 SA3274101 1| s H 52 FELT HOLDER
40 S47307001 2|22 4T M3X4 SCREW, M3X4
1 012061036 1| 4247 M6X10 SET SCREW.SCCKET (FT) M6X10
42 SA3284101 1| #3ED DRIVERD
43 018501236 1| 4848 M5X12 BOLT SOCKET 5X12
44 SA3283101 1| 2@R SET SCREW COLLAR, R
45 012500536 1| 4247 MEX5 SET SCREW SOCKET (FT) M5X5
46 152686201 1| 5MiEdE B SHUTTLE RACE BASE B
47 $59221201 1S EERS LC BOBBIN CASE ASSY LC
48 S48664001 1| L% AN TENSION SPRING, AN
49 S16492101 1| 8847 BOBBIN CASE SPRING SCREW
50 S15667001 1| By ANTI-SPIN SPRING
51 S44633001 1| # LAN BOBBIN LAN
52 SA8197101 1| RS L 4 SA8196 SHUTTLE HOOK ASSY W/BOXSA8196

BAS-342G-305

20



F . #BiEE3E = / Lubrication

21

BAS-342G-350




F. {#MiEa % & / Lubrication

BHE | TarFe | B EEEZ IR NAME OF PARTS RM

1 SA3244001 1| 42 €T SET SCREW

2 SA4785101 1| gidF = CRANK COVER

3 062061016 3| SR ET MEX10 SCREW PAN M6X10

4 062400616 2| 9B4T M4X6 SCREW PAN M£X6

5 SA4786101 1| i Es FELT

6 SA8714001 1) drdg s A 1 GEAR FELT ASSY

7 018400636 2| 8% MAXE BOLT SOCKET M4X6

8 062400616 1| 42.$T M4X6 SCREW PAN M4X6

9 SAB087001 1| ek WICK SUPPORT

10 104567101 1| ek e WICK SUPPORT

14 152948001 2l i OIL GAUGE WINDOW

12 SAB783001 1| £k 6X6 WICK 6X6

13 SAB784001 1| W OIL TUBE

14 SA5072001 1| HE L=120 OIL TUBE L=120

15 SAB578001 1| 2 6X5 L=300 WICK 6X6 L=300

16 $S09043000 4| JRIHE (L=5) RELT

1 $49982000 1) £k 4X4 L=400 WICK_ 4X4 L=400

18 $48189000 1| M L=280 OIL TUBE, L=28G

19 SA5339101 1| i 55 OIL FEEDING PIPE

20 SA4789101 | HEkIEB LOWER SHAFT WICK SUPPORT B
1 062060816 1| 82 €T M6X8 SCREW PAN MEXS

22 145547001 1| EHEEHE TUBE HOLRER

23 062400616 1| B 4T M4X6 SCREW PAN M4X6

24 026040136 1| E8E S4 WASHER PLAIN S 4

25 SA8717001 | sk axa WICK 4X4

26 SA8718001 15 OIL TUBE

27 525567000 STk s 2 CORD HOLDER #8

28 0A5401006 | . 5|$Z4(H# ) M4X10DB SCREV PAN (S/P WASHER) M4X10

29 525567000 6| B &% % #8 CORD HOLDER #8

30 0A5401006 6| 8512 (7 B H) M4X10DB SCREW PAN (S/P WASHER) M4X10
1 552907000 5| & 28 32 #10 CORD HOLDER #10

32 554482000 1| gk 412 CORD HOLDER #12

33 0A5401006 6| 8R4 (7E = M) M4X10DB SCREW PAN (S/° WASHER) M4X10

34 SA4787001 1| HFEA R CRANK WICK PLATE

35 SA5294001 1| $ i £k (=90 FLAT WICK L=80

36 SA4788001 1| iR WICK SUPPORT

37 SA6593001 1| $5H £k L=180 FLAT WICK L=180

38 SA8720001 1| W4k 33 WICK 3X3

39 SA8721001 1| ME OIL TUBE

40 SA6576001 1| B L=210 OIL TUBE =210

41 $38265000 1| &L TERMINAL, L

42 142274101 1| 38 4.2 RUBBER CAP, 42

43 SA6572001 1| £ L=140 WICK L=140

44 SAB572001 1| iM% L=140 WICK L=140

45 SA8722001 1| e OIL FEEDRING PiPE

46 SA8723001 1| meE OIL TUBE

47 SA8724001 1| £k 6X6 WICK 66,

48 SA8725001 1| mE - OIL TUBE

49 SAB8726001 1| & 6X6 WICK 6X6

50 SA8727001 1| & 66 WICK 6X6

51 SA8728001 1| HEs FELT

52 SA8729001 1| AEE . FELT

53 SA8708001 1| &k 6X6 WICK 6X6

54 SAB8785001 1| e OIL TUBE,

55 SA8732001 1| BB & SUB-TANK ASSY

56 SA3060001 1@l VALVE PACKING

57 SA3040001 1| e OIL FEEDING PIPE

58 SA8733001 1| mE OIL TUBE

59 104450101 1 EES RUBBER CAP, 8

60 SA3055101 1| i@ £ TUBE CLIP

61 SA8734001 1| 38 FELT

62 SA8735001 1| e OIL TUBE

63 SAB786001 1| OlL TUBE,

BAS-342G-350
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F. {#£HiEa % & / Lubrication

ZHE | EaEFe [Na RN NAME OF PARTS RM
64 SA3946001 1 sk OIL TERMINAL

65 SA8736001 1| 4R OIL PLATE

66 0A5401006 2| 4848 (B [B) M4X1008 SCREW PAN (S/P WASHER) M4X10
67 0A5401006 1| SR (35 5 ) M4X10DB SCREW PAN (S/P WASHER) M4X10
68 SA2929001 2|1REXE 125 RUBBER CAP, 12.5

69 $38266000 2| s ROTARY HOOK SHAFT FELT

70 SA3055101 1| mE*x TUBE CLIP

71 SA4650001 Y- fE R Y-SENSOR PLATE

72 018402036 2| #2148 M4X20 BOLT SOCKET M4X20

73 $04159000 1| g3k 1M BAND 1M

74 025040236 2| FERE M4 WASHER PLAIN M 4

75 028040246 2 EERE 24 WASHER SPRING 2-4

BAS-342G-350
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G. H 3 H / Threading mechanism

o ~~NOOo s WN =

BHE [ Tafre M EFREE A NAME OF PARTS RM
SA3250001 | EESm A ARM THREAD GUIDE, A
062500616 1| #4247 M5X6 SCREW PAN M5X6
SA4333001 1i3&S6B ARM THREAD GUIDE, B
062500616 1| 8B 4T M5X6 SCREW PAN M5X6
SAB391001 1| 53k C ARM THREAD GUIDE C
062500616 1| 384T M5X6 SCREW PAN M5X6
153049001 2 T & S UPPER THREAD GUIDE STUD
144588301 1| sk E B THREAD TAKE-UP SPRING B
SA3255001 e 1= TENSION STUD

10 $31032001 1| FE 42 6 TENSIOM NUT

11 S$12441001 1| IEsh3 @ WASHER

12 107606001 1| TR TENSION SPRING H

13 159805001 1| k& ES TENSION DISC PRESSER

14 145446001 2 EER DISC, TENSION

15 SA3254001 1| Tt TENSION BRACKET

16 100402004 1| Bl E 84T SM3.57 SET SCREW, SM3.57

17 SA4143001 1| 42 4T MEX6 SET SCREW, (FT) M6X6

18 $12699000 1| ¥h ek 4 TENSION RELEASE PIN

19 SA3256001 1| JREFFE A TENS!ON STUD, A

20 100136001 1| ek dB £ TENSION NUT

21 SA4146101 1| 388 SUB TENSION SPRING

22 145446001 2| Jetkfx DISC, TENSION

23 SA8691001 1| FlE sl THREAD GUIDE ARM

24 021400306 1| N ARERE M4 NUT 3 M4

25 SA3257101 1| $HH &S A NEEDLE BAR THREAD GUIDE,A

26 SA3258001 | $HHBEZSMED N-BAR BUSH THREAD GUIDE, D

27 152881001 1| S ENBEH NEEDLE COOLER ASSY .

28 012060636 1| $2$T M6X6 SET SCREW SOCKET (FT) M6X6

29 152883000 1| 3 8X15.5 FELT, 8X15.5

30 152884001 1| i34 NEEDLE COOLER THREAD GUIDE

31 062670412 1| ¥ 4T SM3.57-40X4 SCREW PAN SM3.57-40X4

BAS-342G-401
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H. #2438 / Bobbin winder mechanism

ZHE [ ToBEFS BE EFEEAR NAME OF PARTS RM

1 SAB650001 1| L2 TOP COVER

2 SA3290001 1|12 28 F 44 SHAFT, BW-LEVER

3 012500536 1| 8847 M5X5 SET SCREW SOCKET (FT) M5X5

4 SA3291001 1| B E&FH BOBBIN WINDER LEVER

5 SA4171001 1| SPRING HOOK

6 152936001 | 4RI PLATE SPRING

7 152937001 1| 1 WASHER

8 062350616 1| B2 4T M3.5X6 SCREW PAN M3.5X6

9 159486001 1| 208 WASHER

10 048050342 1) #8 EE RETAINING RING E5

11 SA3293001 HE- Ut STUD B-WINDER CLAW

12 SA1984001 1| S EB R BOBBIN PRESSER ARM

13 062401216 1| BEET M4X12 SCREW PAN M4X12

14 SA3294001 1| B EH BOBBIN PRESSER

15 $23418002 1| 8B §T M4X5 SCREW M4X5

16 SA3295001 1| &8RM CLAW, B-WINDER

17 012400436 2 #E 4T M4X4 SET SCREW SOCKET (FT) M4X4

18 $10438001 1| g% SPRING, TWIST

19 048050342 2 HEES RETAINING RING E5

20 SA4796001 1| e SPACER COLLER

21 SA3296001 1| L2 BOBBIN WINDER SHAFT

22 SA3297001 1| &k WHEEL, B-WINDER

23 120448001 1| R E BOBRIN WINDER RUBBER BAND

24 012400436 2 4247 M4X4 SET SCREW SOCKET (FT) MdX4

25 159486001 23E WASHER

26 SA1988001 1 WS BOBBIN SUPPORT

27 $10268001 1 prgE SPRING

28 SA3298001 1| LE#hik STPPER SHAFT, B-WINDER

29 SA3299001 1 $173 KNIFE-

30 062500616 1| 24T M5X6 SCREW PAN M5X6

31 SA1994101 | rgfs BOBBIN WINDER TENSION ASSY

a2 145446002 4 ekm DISC, TENSION

33 100401022 1| ek TENSION SPRING

34 $31032001 1| E&88 TENSION NUT

35 $12441001 1 b BhEEE WASHER ~

36 012500536 1| BE$T MEX5 SET SCREW SGCKET (FT) M5X5
7 SA1359001 1| s SPOOL PIN

38 062061016 g 24$T MeX10 SCREW PAN M6X10

39 SA4797101 1 E2UERNEE DRIVING WHEEL B-WINDER

40 $23651001 2 BEEIRET M6X6 SET SCREW SOCKET (FT) M6X6

41 117934001 1| M E 135 RUBHEX CAP, 13.5

BAS-342G-402
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J. 1% % 8 / Thread trimmer mechanism

EEET R TR ERR NAME OF PARTS RM
1 SA3301101 1| Pek gt THREAD TRIMMER CAM

2 $23651001 2 EIE 44T MBX6 SET SCREW SOCKET (FT) M6X6
3 SA4798001 1| R dtin SETTING PLATE SOLENOID

4 SA5135101 1| ek B BEER THREAD TRIMMER SOLENOID
5 017400802 2| 28 M4X8 BOLT M4X8

6 028040246 2 BERE 24 WASHER SPRING 24

7 026040236 2 EHRE M4 WASHER PLAIN M 4

8 SA3307001 1| BB SOLENOID LEVER

9 012400436 1| 8247 M4Xx4 SET SCREW SOCKET (FT) M4X4
10 154599000 1| B R R R IR SOLENOID CUSHION

11 S02652001 1| @ WASHER

12 S04159000 1] & 31 BAND 1M

13 $55484002 < SRR () M5X10 BOLT SOCKET (3/P WASHER) M5X10
14 SA4799001 1| IR ah EFF PUSHING LEVER D-LEVER

15 SA3306001 1| ERSB4T 7-3 SHOULDER SCREW, 7-3

16 SA3309101 1| &R EN4F TR-DRIVING LEVER

17 SA3310001 1| tNEEst COLLAR, TR-TRIMMER

18 SA3311001 1| 1) e 2 5 COLLAR SHAFT

19 S46903001 1| 4EETM455 SET SCREW, M4X5

20 048040342 1| $4 B E4 RETAINING RING E4

21 SA3315001 1| PEEFF V THREAD TRIMMER ROD V

22 S$32465101 2 S BALL JOINT ASSY

23 021060106 2 2 M6 NUT 1 Mg

24 $32462001 1| EX324T B M6 SHOULDER SCREW, B; M6

25 021060306 1| 7<FH4REE M6 NUT 3 M6

26 523651001 1| EEREET MEX6 SET SCREW.SOCKET (FT) M6X6
27 231071001 1| 42 8X15 BUSH, 8X15 -

28 SA3312201 1| K zh#F S o1 8 GUIDE SHAFT

29 SA3313101 1| 355 SPRING, COMPRESSION

30 154596000 | RERE . CUSHION

31 532462001 1| ER4R4T B M6 SHOULDER SCREW, B; M6

32 021080306 1| 75 f 88 7 M6 NUT 3 M6

33 $25475101 1| #8457 M6X19 SET SCREW, MEX19

34 021060106 | 428 M6 NUT1M5

35 SA4546001 1| PHEFLEF V THREAD TRIMMER LEVER V

36 SA3317001 1| PR ELHF H THREAD TRIMMER LEVER H

37 SAB652001 1| g1 J3AT#F D MOVING KNIFE LEVER

38 SA8654001 1| tHEEFF H THREAD TRIMMER ROD H

39 S32465101 2 iELE BALLJOINT ASSY

40 021060106 2 8 M6 NUT 1 M8

41 $32462001 2 ERURET B M6 SHOULDER SCPEW, B; M6

42 021060306 2 AR E M NUT 3 MS .

43 SA3319101 1| PN ATIT 5 SHAFT TR-TRIMMER LEVER

44 SA4545001 ABmE SPACER

45 048080142 1| fh A 44 FE C8 RETAINING RING EXTERNAL C8
46 012060636 2 BE4T M6X6 SET SCREW SOCKET (FT) M6X6
47 SA8655001 1| SN SPRING HOOK

48 SA3321001 1| P E s SPRING, EXTENSION

49 018501236 2 SR M5X12 BOLT SOGKET M5X12

50 028050246 2WEEE 25 WASHER SPRING 2-5

51 146354002 @5 WASHER, FLAIN 5

52 SA8656001 1| sh T4 MOVING KMIFE LEVER

83 SAB8657001 | B )5 SHAFT MOVARLE KNIFE LEVER
54 012060636 2| 5%4T MEX6 SET SCREW SOCKET (FTY M6X6
55 SA8658101 1| #1 TIEF M-KNIFE CONNECTING PLATE
56 SA4354001 1| 4247 6-1.8 SHOULDER SCREW, 6-1.8

57 SA5157101 1| €448 A NEEDLE PLATE A

58 SA6596001 1 NEEHF MOVABLE KNIFE SETF

59 SA4518001 1| BB 4T MOVABLE KNIFE SHOULDER SCREW
80 SA4519001 SRR THRUST WASHER

61 S00705001 13hNEE MCVABLE KNIFE COLLAR

62 SAB397001 183E 02 M-KNIFE SPACER T70.2

62 SA3334001 1| #5023 M-¥NIFE SPACER T0.3
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J. 123 B |/ Thread trimmer mechanism

T ERE SR TEE A NAME OF PARTS RI
62 SA6398001 &K 04 M-KNIFE SPACER T0.4

63 SA7944001 1| BlETIFL FIXED KNIFE Fl

64 062300416 2| 44T M3X4 SCREW PAN M3X4

65 025030236 2| F2EE M3 WASHER PLAIN M 3

66 SA3336101 1| $TFL48 2.4C04 NEEDLE HOLE PLATE 2.4C0.4
67 100360003 2| 8247 SM2.38 SCREW

68 SA6273101 1| AR U SHUTTLE RACE COVER HOOK U
69 028030246 2| VPSR 2-3 WASHER SPRING 2-3

70 025030236 2| ERE M WASHER PLAIN M 3

71 062300416 2|82 4T M3X4 SCREW PAN M3X4

72 $25310101 2| BEET M4 SCREW, FLAT M4

73 SA3538001 2| 4247 M4X8 SCREW, M4X8
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K. 3% 3% B / Thread wiper mechanism

BOLT SOCKET (S/P WASHER) M5X12

(e | TaERrS |Ma T RS NAME OF PARTS RM
1 SA5208001 118 a@EsAYy THREAD WIPER SOLENOID ASSY
2 S41206001 1| 4% £ 30 55 THREAD WIPER SPRING
3 S41205001 1| F@E WASHER, PLAIN
4 525456001 3| PLUNGERPIN -

5 SA5217001 1R eRERER T-WIPER SOLENOID SETTING PLATE
6 SA4806001 1| Rk SOLENOID COVER
7 062300616 6| 82T M3X6 'SCREW PAN M3X6
8 0A4300606 2| 82 #& (% 12 ) M3X6DA \SCREW PAN (S/P WASHER) M3X6
9 SA5218001 1|3 i 2R THREAD WIPER SHAFT BRACKET
10 018400836 1| 824 M4X8 BOLT SOCKET M4X8
1 025040236 1| ERE M4 WASHER PLAIN M 4
12 SA8057001 1|35 28 PR LA 15 'THREAD WIPER CRANK ASSY
13 048040342 1|44 8 E4 RETAINING RING E4
14 $25454001 1|98 50 B W |SET SCREW COLLAR
15 $25279101 1| 82T M3.5-5 \SET SCREW (CP) M3.5-5
16 SA2287001 1|38 %€ 'SPRING
17 149097000 1|HES 'SILENT SHEET
18 SA5219001 1| $3ERIEAT 'THREAD WIPER ROD
19 110735001 1|82 H 'WASHER.

20 048030342 1| 3488 E3 RETAINING RING E3
21 S$10470201 1| &4 WIPER

2 060400516 1| 42 4T M4X5 SCREW BIND M4X5

23 146288001 UEEEs 2 e THREAD WIPER STUD COLLAR
24 S03677001 11388 WASHER
25 SA5213001 1|fEEFF2E % STOP SWITCH ASSY
26 §55485001 2| 822 (7 B M) M5X12
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L. #2# % ] / Tension release mechanism

EE TG EFEREERR NAME OF PARTS
1 SA4855001 1| FALE B R HY TENSION RELEASE SOLENOID HV
9 017400802 2|82 8 M4X8 BOLT M4X8

3 028040246 23S RE 24 WASHER SPRING 2-4

4 026040236 2l M4 WASHER PLAIN M 4

5 017401415 1|88 42 MAX14 BOLT M4X14

6 021400306 1|7 REE M4 NUT 3 M4

7 102707002 B WASHER

8 154599000 1| B E e E SOLENOID CUSHION

g SA6389001 1| e Bk AR SETTING PLATE SOLENOID

10 S04159000 e 3 BAND 1M

11 SA3347001 1| ¥R FT TENSION RELEASE BAR

12 048040342 1|44 B E4 RETAINING RING E4

13 025050236 1| ERE M5 WASHER PLAIN M 5

14 SA3348001 1|38 SPRING, COMPRESSION

15 SA3349001 1| atees SOLENOID COVER

16 SA3306001 2| Eg 4T 73 SHOULDER SCREW, 7-3

17 081007070 2|0 P7 O RING P7

18 S04159000 N3 BAND 1M

19 SA8529001 1R BRI E EXT T-RELEASE EXTENSION HRANESS

BAS-342G-406
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. F2#IFEFEE | Control box mechanisri;

i 400V
| For Europe, 3-phase 400V AC >

< B FEUH

M1

1 il

BAS-342G-502
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M1. #5453 & / Control box mechanism

13Ty %

HEFS

Lo~ P WN =

R R YR S
AW =

15
16
17

18

=
O B

SA6364001
$SA3808101
SA3797001
SA8376001
SAB8378001
SA3744001
SA3722001
$49484000
SA3806001
J04115001
S37059001
S37060001
SA3581001
SA3796001

S$52163000
SA3788001
021400106
025040236

AN NAME OF PARTS RM

1| s H@E CF CF CAP ASSY
1| % E#%& HY TRANSFORMER 342G
1| DCRLE DX B T DC-FAN MOTOR ASSY
1| £ B4R 4H 14 34206 PCB ASSY MAIN 342G
1| PMDEE #5348 4 342G PCB ASSY PMD 342G
3| FET FS10ASJ-2 TRANSISTOR, FET: FS10ASJ-2
1| MOSFET FX20KMJ2 TRANSISTOR, FET: FX20KMJ-2
1| MOSFETFS10KMJ-2 TRANSISTOR, FET: FS10KMJ-2
1| g HARNESS, MAIN POWER SUPPLY
1| B B FRE (6E) LABEL, ELEC. SHOCK 6 LANG
1| PE#RIE LABEL, PE
3| {ERARIC LABEL, GROUNDING
1| #Ei A s PCB ASSY, NF
1| B4k NFOUT HARNESS, NF CUT

<AFEH =8 400V> <For Europe, 3-phase 400V AC.>
3| ST ER NF-130 CORE, NF-130
2| 8 EC GROUND WIRE EC
UARREE MW NUT 1 M4
2| TR E M4 WASHER PLAIN M 4

BAS-342G-502
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M2  IEHIEEE =FZZ3EE) / Control box mechanism (Power supply motor PCB)

39
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M2. EEHIFERER (EE.D.?E& %335 ) / Control box mechanism (Power supply motor PCB)

ZWE | TuERe He AR NAME OF PARTS RM
1 SA8383001 1| B R ERAEHC PCB ASSY POWER SUPPLY MOTOR C
2 SA3765001 1| & v10D101 VARISTOR: V10D101

3 SA8384001 1| &2/ V10D471 VARISTOR: V10D471

4 SA3767001 1| B8 V14D511 VARISTOR: V14D511

5 SA3762001 1| 82 [ V14D911 VARISTOR: V14D811

6 SA3768001 1| d B V14D561 VARISTOR: V14D561

7 SA3769001 1| &2 [ V5D121 VARISTOR: V5D121

8 SA3770001 1| & [ V50330 VARISTOR: V50330

9 SA3771001 1| &2 [ V50820 VARISTOR: V50820

10 SA3794001 3| 4R &£ 250V-15A G FUSE S 15A

11 SA3795001 2| 4R B4 &£ 250V-6A G FUSE S 6A

12 SA7794001 3| BRI LL 3A G FUSE S 3A

BAS-342G-502
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N . %38 / Power switch mechanism

< @FEA =15 200V For Japan, 3-phase 200V AC.>|| < B F#E =#i 380V / For China, 3-phase 380V AC. >

<BTTNDSE £2220V < FFEGH =43 400V / For EU, 3-phase 400V AC.>
{ For Asia a=2 Tz, 1-phase 220V AC. >

BAS-342G-502



N. FF¥£ %8 / Power switch mechanism

(BHS | TS |HE EEREEAR NAME OF PARTS RM

1 <AFEX =348 200V> <For Japan, 3-phase 200V AC.>

1 SA8824001 i| FR3&4E % 3P-JPN NF POWER SUPPLY SW ASSY 3P-JP NF

SA8387001 1| VI8 Bs 7% 200V#2 VOLTAGE SELECT HARNESS 200V #2
' <HFEE =M 220V <For USA, 3-phase 220V AC.>

3 SA8825001 1| FFoE 4B 48 3P-L NF POWER SUPPLY SW ASSY 3P-L NF

4 SA3789101 1| ViTI 36 B 2 H220V VOLTAGE SELECT HARNESS H220V
<A FEMINhE $4 220> | <For Asiaand China, 1-phase 220V AC.>

5 SA8827001 1| FFRAH 1P POWER SUPPL  SW ASSY 1P NF

6 SA3789101 1| V] BB £ H220V VOLTAGE SELECT HARNESS H220V
<HF =3 380V> <For China, 3-phase 380V AC.>

& SA8826001 1| FF 34 ¢ 3P-H POWER SUPPLY SW ASSY 3P-H NF

8 SA3827001 1| Vi B £ 380V VOLTAGE SELECT HARNESS 380V

9 SA3789101 1| VT8 £ H220V VOLTAGE SELECT HARNESS H220V

|<ATFEM =18 400V> <For Europe, 3-phase 400V AC>
10 SA3828001 1| Vili% 8B £ 400V VOLTAGE SELECT HARNESS 400V
" SA3838001 1| BB % ACINEC HARNESS ASSY AC INEC

BAS-342G-502
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& 3
=R 4T / Air pressure mechanism

P

BAS-342G-514
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p Z=[E3E / Air pressure mechanism

OO ~NOO B WN =

SAB659001
SAB659002
SA8660001
SA8660002
SA8661001
525664000
149547000
0A5401005
228475000
SA5281101
SA5289001
539116100
SA5283001
SA5282001
509228000
153252000
$04891000
SA5285001
SAB573001
153274001
SA5286101
028050246
018503036
SA5191001
149796001
032422003
148847001
554482000
032422003
$53978000
$53983000

[(BR= | Tahrs B T

1| ZSER
| ZSER

=g EL

| SEFL
7| 48 5 B £X 6505
1| BB 2R3 #6
2| R4

4 k(5 2 () M4X1008

2| s g3 1.9X80
1| B R R LA 4 2A
1| EEE 2

2| @ vQz2:518-5
1| 34 3 2% AN103-1
1| IEBEEE AW20-026
1| E#E*

1| 3% PT

1| P EHE Sk 1/4
1| chigliEsk 1/4
1| Bl 18 VO3 1/4
2|Z 18

1| @EEN

2| g e 2-5
3| SR #E M5X30

1| @i EiES
WeEEHESx
2| AHEET M4.1X20
2188

3| B #12

3| AER4T M4.1X20
A4 FEY
2|45%H 4

NAME OF PARTS

AIR TUBER

AIR TUBER

AIR TUBEL

AIR TUBEL

SPIRAL 650S

CORD HOLDER #6

CORD HOLDER 4N

SCREW PAN (S/P WASHER) M4X10
FASTENING BAND 1.8X80
SOLENOID VALVE ASSY 2A
MANIFOLD2

VALVE vVQZ2151S-5

SILENCER AN103-1

FILTER REGULATOR AW20-02G
NIPPLE 1/4X1/8

PT-JOINT

MIDDLE NIPPLE, 1/4

MIDDLE NIPPLE 1/4

BALL VALVE VO3 1/4

CAP, 1/8

SETTING PLATE VALVE
WASHER SPRING 2-5

BOLT SOCKET M5X30

VALVE HARNESS X2 ASSY

AIR HOSE, WICONNECTOR
WOOD SCREW, ROUND 2 M4.1X20
WASHER PLAIN 4.76

CORD HOLDER #12

WOOD SCREW, ROUND 2 M4.1X20
BRANCH Y

PLUG 4

RM

BAS-342G-514
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Al

#am=E  Power supply equipment mechanism

BAS-342G-515




_ﬁ

Q. B 55 % H / Power supply equipment mechanism

ZRe | TabrFs |HE FA AR NAME OF PARTS RM
1 525567000 | 1| RZESE# CORD HOLDER #8
2 149547000 2| 44 CORD HOLDER 4N
3 625010000 | 4| RAFE NK-2N NYLON CLAMP NK-2N
4 0A5401006 7| 42 4% (s 12 B) M4X100B SCREW PAM (SP WASHER) M4X10
5 SA8521001 3| JE o L B B4 4 3426 H-POSITION SENSOR 342G ASSY
6 062300816 3| 4R4T M3X8 SCREW PAN M3X8
7 SA8522001 1| REFFREH 3426 SAFETY SWITCH PLATE ASSY 342G
8 SA8523001 1| REFF #3426 SAFETY SWITCH PLATE 342G
9 SA5730101 1| FFaE B SAFETY SWITCH BASE
10 SA5731001 1|\ FrE e SAFETY SWITCH SPRING
11 SA5732101 1| FXEFH SAFETY SWITCH LEVER
12 SA8524001 | REFXREH SAFETY SWITCH ASSY
13 SA7293001 2| 423 (5 ) M3X12 SCREW PAN (S/P W) M3X12
14 $04159000 1| S FE 1M BAND 1M
15 0A5401006 2| 43 # (% 2 ) M4X100B SCREW PAN (S/P WASHER) M4X10
16 149547000 1| E&H CORD HOLDER 4N
17 0A5401006 1| 82 (i 2 ) M4X100B SCREW PAN (S/P WASHER) M4X10
18 SA9105001 1L HEas HEAD DETECTOR UNIT
19 SA8527001 1148 1F FF ¥ £k 342G STOP SWITCH HARNESS 342G
20 SA8528001 | . 1|tk m ik WIPER SOLENOID HARNESS 3426
21 SA3486001 1| b &% 350 GROUND WIRE 350
22 SA5433001 1|k GROUND WIRE
23 0A5401006 1| 8242 (%5 12 ) M4X10DB SCREW PAN (S/P WASHER) MéX10
24 0A5401006 2| 82 ¥ (75 1 E) M4X10DB SCREW PAN (S/P WASHER) M4X10
25 SA8532001 2|DCRB A H DC-FAN MOTOR ASSY
26 SA8533001 1|CCRBEL DC-FAN HARNESS
27 0A5403006 8| 8+ (2 [B) M4X3008 SCREW PAN (S/P WASHER) M4X30
28 554482000 1| gk #12 CORD HOLDER #12
29 S00470000 1| B3 16 CORD HOLDER 16N
30 0A5401006 2| 8P a8 (s 12 ) M4X100B SCREW PAN (SIP WASHER) M4X10
31 218859001 2| B 2 3 M150 BINDER M150
32 S04159000 3| g Fe 1M BAND 1M
33 SA8881001 1|45 E  30X400 QUICK TUBE 3GX400
34 SAB366001 1|42 HEE 1408 SPIRAL TUBE

BAS-342G-515
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R. R{EZ X E | Operation panel mechanism

£
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- R. B {Ef R / Operation panel mechanism

ZRE | TarRs |NE IR AR NAME OF PARTS RM

1 SA4834101 1| B ada s OPERATION PANEL ASSY

2 SA3831001 1| BB TR PANEL SHEET

3 SA3833201 1| @ B AR A PANEL PCB ASSY

4 SA4563101 1@ emize PANEL HARNESS

5 SA4837101 1 Ersngs PROGRAMMER CONNECTING HARNESS
G SA4841101 s T GROUND WIRE

y SA4836001 B ER TR OPERATION PANEL STAND

8 018400636 | 3|84 MeX6 BOLT SOCKET M4X6

g 018081636 1| 82 #& MEX16 BOLT SOCKET M8X16

10 S10408000 g RUBBER SHEET

11 S43236000 | 1| #BERERE OPERATION PANEL BASE

12 S43674000 1ERBE A CUSHION, A

13 S43675000 | 3| EE®SB CUSHION, B

14 SAB664001|  3|37#& M5XT5 BOLT SOCKET M5X75

15 025050236 | 3| E-E M5 WASHER PLAIN M 5

16 025050336 3| FERE IS WASHER PLAINLS

1 021500106 6|75 AmiEE M5 NUT 1 M5

BAS-342G-530
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5 X% 8 / Motor mechanism

8,

BAS-342(G-650
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S. B3 8 / Motor mechanism

BHE [ ZaHFe [Ha ESTREE AT NAME OF PARTS RN
1 J80991001 | 1|k 4 CDD-430D MOTOR ASSY CDD-4300D

BAS-342G-650
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. B FF X% & | Foot switch pedal mechanism

I

BAS-342G-651
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T. SR FF XX FE / Foot switch pedal mechanism

B | Tarre He TEERIR NAME OF PARTS
1 SA6038001 1| 26% B ES T 3 4 14 2-PEDAL FOOT SWITCH, SW ASSY
2 538168001 1|38 3§ SPRING, COMPRESSION 10X30

3 538170001 2|3 ) FOOT PEDAL SPRING

4 S36260000 3| FE VX PIN BUTTON MICRO SWITCH, VX

5 S38174000 2| B R FOOT PECAL

5] S38175001 2| Bk R PROTECTION PLATE, PEDAL

7 $38176101 2| 3R SPRING, PLATE

BAS-342G-651
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U .zhh& / Powertable

BAS-342G-652
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U. 811 & / Power table
WS | FHEFS [HE TEE AR NAME OF PARTS
1 . SA8692001 1| AT 3426 TABLE 342G
2 SA8248001 2|5 OUTER STAND
3 SA8249001 2 amEs TABLE SUPPORT
4 017081606 | 12|75 FA 482 M8X16 BOLT M8X16
5 028080246 | 12|35 HE 28 WASHER SPRING 2-8
] $S09312001 | 12| L8 WASHER PLAIN | 8
7 $10661109 A SNEBIR L 2 OUTER STAND CAP RUBBER
8 152393200 4| p%s CASTER
9 021160303 4|82 8 M15 NUT, 3 M1
10 SA8250001 4| FEERIFE 16 ADJUSTER 16
11 SA8251001 1Bt E S TREADLE SUPPORT BASE
12 509317109 2|k SPACER
13 $09225001 24mMas NUT SQUARE
14 017080006 2| 8R4 MEX100 BOLT M8X100
15 028080246 23 S 2-8 WASHER SPRING 2-8
16 S09226001 2B RERE TREADLE SUPPORT WASHER
17 $11531009 1|K72e BEAM
18 017081606 4|75 F 2 M8X16 BOLT M8X16
19 025080236 4|ERRE M8 WASHER PLAIMN M 8
20 028080246 43§ 2-8 WASHER SPRING 2-8
21 133172003 1|3 OILER BASE
22 037521016 1|42 4 M5X10 TAPPING SCREW PAN 2 M5X10
23 025050236 1|2 M5 WASHER PLAIN M 5
24 222372001 4 B2 4& MBX70 BOLT, SQUARE M8X70
25 021080106 4|75 RERE M8 NUT 1 M8
26 028080246 | 43¢ HE 25 WASHER SPRING 2-8
27 119702004 1|4 & SIDE DRAWER
28 101121100 VAL SUPPORTER SIDE DRAWER
29 032361306 4 |RBEET M3.5X13 WOOD SCREW ROUND 2 M3.5X13
30 101073001 1|EE s SPRING
31 $15158009 1M EE ACCESSORY CASE
32 S02740000 1|£5 FELT
33 S02739000 1| BEEAE RUBBER MAGNET TAPE
34 039411215 2 |[F sk 42 54 MdX12 TAPPING SCREW TRUSS 1 M4X12
BAS-342G-652
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V. $iZE B / Programmer

BAS-342G-940
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V. TR E / Programmer

ZRE | 2 Ere [N IR NAME OF PARTS RN
1 SA5164001 1|LCD ##1 LCD MODULE
2 SA5165001 1|LCDZE #6 58 LCO INVERTER
3 SA5166001 1| 254 SR b INVERTZR HARNESS
4 SA5170001 | BmEREEaY IPROGRAMMER PCB ASSY
5 SA5172001 1| FERIE S 'SWITCH PCB ASSY
6 XD1115051 2|FFCHE£L 20X70 FFC: SML2CD-20X70
7 SA5167001 1|pEmEs PROGRAMMER HARNESS
8 SA4574001 1@ KEYBOARD

BAS-342G-940
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W1 . fitfE# & (iEE8 %) / Attachment set (Option parts)

6

e e e e e e e e e —— . — — — — — — —

BAS-342G-940
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W1. B2 E (M%) / Attachment set (Option parts)

TECE £

SRS | FHfEFS |HE TERERIR NAME OF PARTS Rl
</ FRUMNELSh> <Except for Europe>
1 SA7500001 1|oPpEaEsEEH OPTION MANIFOLD 5 SET
2 SA5290001 1EEES MANIFOLD 5
3 S$39116100 1| 1@ VQZ2151S-5 VALVE. VQZ21518-5
4 $53982000 2| B A Y 'BLANKING PLATE ASSY
5 SA7166101 1| B XA 'VALVE HARNESS ASSY X1
<H FEH> <For Europe only>
1 SAT75000E1 1|OPHEEESEEH OPTION MANIFOLD 5 SET
2 SA75390E1 1| & & B SWEEE MANIFOLD SWEEE
3 S39116100 1|8 VQZ21515-5 VALVE, VQZ2151S-5
4 $53982000 2|1 e 4 4 BLANKING PLATE ASSY
5 SA7166101 1S E VALVE HARNESS ASSY X1
<FA FEMLLSM <Except for Eurcpe>
6 SA7171001 1|00 hniE 148 OPTION ADD VALVE ASSY
7 $39116100 1|8 VQZ21518-5 VALVE, VQZ2131S-5
8 SA7167101 118 N84k SC OP VALVE HARNESS SG
<FJ FEUM> <For Europe oniy>
6 SAT1710E1 1|CPIBAniE 1A OPTION ADD VALVE ASSY
¥ SA74521E0 1{#] vQz2151S VALVE, VQZ2151SWEEE
8 SA7167101 1B @& % SG OP VALVE HARMESS SG
9 SA7197001 1|28y sk HiAT 2-STEP THREAD TENSION DEVICE
10 S34706000 1[;XEL10X10 AIR CYLINDER, 10X10
1 018302036 2 [#242 M3420 BOLT SOCKET M3X20
12 $12150000 2|48 3L M-5HL-4 TUBE ELBOW, N-5HL~4
13 $34533001 1| FFEM COUNTERSINK CLAW
14 534534101 1[4 BN h BRI LAY SUB TENSION BRACKET ASSY
15 155510001 1|Fek2F TENSION NUT
16 146060000 1|E# SPRING
17 146059001 13k BIER PRE-TENSION NUT
18 146058001 1|k h B PRE-TENSION SPRING
19 146206009 i|gEagER DISC PRESSER, T-GUIDE
20 144504001 2|&@E THREAD GUIDE CiSC
21 SA7199001 1 [(RELR %R SETTING BRACKET, CYLINDER
22 017081606 2 (7 R4 M8X16 BOLT M8X16
23 $15031008 2|5 5% 4X25 AIR TUBE, 4X2.5
24 SA7155001 2EEE SPACER . .
25 500480000 AR EE CORD HOLDER, 5N
26 0A5401006 2 348 (% 3 E) M4X10DB SCREW-PAN (S/P WASHER) M4X10
27 525907000 1| g3 #9 CORD HOLDER %2
28 SA3416101 11385 LL TENSION SPRING LL
29 $48140002 1|28 WASHER
30 $20681000 1 WASHER

BAS-342G-940
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W2 . KB % E (FEE&) / Attachment set (Option parts)

BAS-342G-940

59



W2, Pt S (3£ &)/ Attachment set (Option parts)

S EEMEFS (R FEF AR NAME OF PARTS

<A FECMELIN> <Except for Europe>

1 SA5436201 1|3 A 0T DT TENSION SET
<HFEHM> <For Europe only>

1 SA54362E1 1|3 H DT DT TENSION SET

2 SA7509101 1| JegR A1 0T TENSION BRACKET ASSY

3 SA7513001 1| eEREH DT DT TENSION'DISC ASSY

4 SA7510001 1| F2£&4F OT DT TENSION STUD

5 SA6190001 1| J2ek % 0T pisc DT

6 145446001 1| Segk i DISC, TENSION

7 SA3638001 1428 0T DT NUT

8 021060306 1| < mEE M6 NUT 3 M6

9 SA7511001 1| FLRELEE DT DT TENSICN BRACKET

10 SA6193201 1|35 C THREAD TAKE-UP SPRING C

11 013679412 1| B E R ET SM3.57 SET SCREWY, (CP) SM3.57

12 SA4932001 1| WASHER

13 048060142 1| g A4 & CB RETAINING RING EXTERNAL C6

14 SA7512001 1| B EReT SET SCREW
<FB R L oh> <Except for Europe>

15 SA5331001 1| ¥eka3 B TENSION RELEASE SET
<JHFBL > <For Europe only>

15 SA75410E1 1| ¥k 85 B4l 4 WEEE TENSION RELEASE WEEE SET

16 SA5133001 1| #A ek 2240 4 TENSION RELEASE ASSY

17 SA4829001 1| 40 B RS DEGI™ AL TENSION SOLENOID

18 017400802 2| #4242 M4X8 BOLT M4X8

19 028040246 DR 4 WASHER SPRING 2-4

20 026040236 2| R M4 'WASHER PLAIN M 4

21 017401015 1| 2248 M4X10 'BOLT M4X10

22 021400306 1| R A2 E M4 INUT 3 Md

23 102707002 {E-1: 'WASHER

24 SAB284001 1| EER |CUSHION:

25 SA3345001 1| RS R 2R ISETTING PLATE, SOLENOID

26 S04159000 1| e F 1M |BAND 1"

27 SAT7508001 i| BRI DT DT SOLENOID PLATE

28 218859501 2| K g T 14150 BINDER M150 .

29 145519301 1| Hetb W THREAD TAKE-UP SPRING

30 $04159000 2| £ BAND 1

BAS-342G-940
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W3 . /8% & (iIE8%) / Attachment set (Option parts)

—_—— e — e ——— - —_— — e — e ——— —
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W3. MiB%E (%M4)/ Attachment set (Option parts)

El A TEMERIR NAME OF PARTS
</ F B ML <Except for Europe>
1 SA5575101 R E TR.WIPER SET PNEUMATIC TYPE
2 S$17942100 SE AIR CYLINDER
< FEM> <For Europe oniy>

1 SA55751E1 Rl -5 TR.WIPER SET PNEUMATIC TYPE
2 SA74700E1 1| SEL WEEE AIR CYLINDER WEEE

3 $55533000 2 EHEEMS ELBGW, M5

4 SA7163001 1| AT RER CYLINDER SUPPORT PLATE

5 SA7164001 1| SEED JOYNT CYLINDER

6 $31778000 1| SELEH STOPPER, CYLINDER

7 062350616 4 82 £T M3.5%6 SCREW PAN M3.5X6

8 $15031010 2| EEE 4X25 AIR TUBE; 4X2.5

g9 SA7620101 NHPERAEEHSG THREAD WIPER SWITCH ASSY G
10 SA7155001 AR SPACER _

11 525664000 2 BEEE A CORD HOLDER #6

12 0A5401006 2| iR 4% (T R B M4X10DB SCREW PAN (S/P WASHER) M4X10
13 552907000 1| £ 3k #10 CORD HOLDER #10

14 SA5559101 1| Mgt R NEEDLE COOLER SET

1 $18027201 1| #5 ¢ RN 'NEEDLE BLOWER

16 062400816 2| BE 4T M4x8 'SCREW PAN M4X8

17 §15031010 1| BRE 4X25 |AIR TUBE, 4X2.5

18 S04897000 1| KFEE 4 PLUG4

19 SA7155001 2k B 'SPACER

20 S10243000 2| B % 3 NK-3N CORD HOLDER, NK-3N

21 0A5401006 2| 828 (3 ) M4X10DB SCREW PAN (S/P WASHER) M4X10
s 525907000 1| Bk 49 CORD HOLDER #9
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W4 . i3 E (=84 / Attachment set (Option parts)
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W4, BT (% M4)/ Attachment set (Option parts)

BHE | ZaMrrs [Hm — EERERIR NAME OF PARTS RI

‘ <5 F R kL b <Except for Europe>

1 SA5193101 1| e N BEEF TR-BREAKAGE DETECTOR SET F
<F FE > <For Europe only>

1 SA51931E1 1| B e Rk e A F TR-BREAKAGE DETECTOR SETF

2 SA4816001 | B2 AR FX3IN ‘FIBER AMP FX311

3 SA4817001 1| B ge A AMP CABLE ASSY

4 SA4818001 | R BRREEIR DIN METAL FITTING

5 062300616 2| B2 4T M3X6 SCREW PAN M3X6

6 SA4819001 1| S S-4F 4 4 B 2& FOFM2 FIBER FOFM2

7 SA5194001 Rt et SENSOR SETTING PLATE

8 062500616 1| B2 $T M5X6 SCREW PAN M5X6

9 625010000 1| B A FE NK-2N NYLON CLAMP NK-2N

10 ° | OA5401006 1| 9248 (H5 2 [B) M4X10DB SCREW PAN (S/P WASHER) M4X10
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w5 . ft/E3 & (=% / Attachment set (Option parts)

] b,
M s s e . — e . . ——— —— — — —— — — —
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W5. B % H (3% M%)/ Attachment set (Option parts)

SHE | ZHFS AR 2R NAME OF PARTS
<H FEM LM <Except for Europe>
1 SA5201001 1| FDDALE & FDD SET
2 SA5202001 1|FODE & & FDD UNIT ASSY
3 SAB628101 1|FOD FDD
4 $43225000 2|FCDRR B4R SPACER, FDD
5 SA5203001 1| FOD#L EE 45 FDD BASE PLATE
6 0A4300605 4| 8288 (2 E]) M3X6DA SCREW PAN (S/P WASHER) M3X6
7 037300816 4| B & M3X8 TAPPING SCREW PAN V M3X8
8 SA5204001 1|FDDE FDD COVER
9 0A4300805 4| 8238 (7 EE) M3XBDA SCREV PAN (S/P WASHER) M3X8
10 SA5205001 1|FOD#E £ FDD HARNESS
11 SA5206001 1|FODR B FDD POWER HARNESS
12 SA5134001 1 GROUND WIRE
13 0A4300805 1| S i (55 2 ) M3X8DA SCREW PAN (S/P WASHER) M3X8
14 032421302 4| ARBRET M4.1X13 WOOD SCREW ROUND 2 M4.1X13
15 200190001 2|UF+F4T STAPLE 10X20
<F FELM> <For Europe oniy>
1 SA52010E1 1|FDDA H# FDD SET
2 SA52020E1| ' 1|FDDEE&# FDD UNIT ASSY
3 SAB628101 1|FDD FOD
4 $43225000 2|FDDRE B4R SPACER, FOD
5 SA5203001 1|FDD# 1R FDD BASE PLATE
6 0A4300605 4| 8248 (% 2 B) M3X6DA SCREW PAN (S/P WASHER) M3X6
g 037300816 4| 8E 54 M3X8 TAPPING SCREW PAN V M3X8
8 SA5204001 1|FODE& FDD COVER
9 0A4300805 4|82 (R EL ) M3X8DA SCREW PAN-(S/P WASHER) M3X8
10 SA5205001 1\FDD#ELE FDD HARNESS
11 SA5206001 1|FDDEEE FOD POWER HARNESS
12 SA5134001 1|32k GROUND WIRE
13 0A4300805 1| BE 48 (55 2 /) M3X8DA SCREW PAN (S/P WASHER) M3X8
14 032421302 4| ARB2ET M4.1X13 WOCD SCREW ROUND 2 M4.1X13
15 200190001 2|URF4ET STAPLE 10X20
<f FECM LS <Except for-Europe>
16 SAB495001 1|3 F L E 3-PEDAL FOOT SW ASSY
17 S38170001 3% FOOT PEDAL SPRING
18 S$38174000 3| ENEE R FOOT PEDAL
15 $38175101 3| BB 345 PROTECTION SLATE PEDAL
20 S38176101 3| B SPRING, PLATE
21 $36260000 1| FF 2% VX MICRO SWITCF: VX-01-1A3
<F FEM> <For Europe only>
16 SAB4950E1 1|3EIBEFEE S 3-PEDAL FOOT SW ASSY
17 S38170001 3|E FOOT PEDAL SPRING
18 $38174000 3| HERS 4R FOOT PEDAL
18 538175101 3| BIKIRIR PROTECTION PLATE PEDAL
20 S$38176101 3R SPRING, PLATE
21 $36260000 1| FR & VX MICRO SWITCH: VX-01-1A3

BAS-342G-840




Z . [ft4% / Accessones

‘N“

18

14

BAS-342G-910

67




Z. Mt / Accessories

ZHE | 2aars [ B NAME OF PARTS RN
1 506706001 1| i SILICONE OIL
2 S44633001 3|4 LAN BOBBIN LAN
3 SA1645019 1| HMLEHA 145646 NEEDLE 4PIECE ASSY, 145646
4 145646019 4| $L &t DPX1T NEEDLE, DPX17
5 142443001 1| N2 F 1.9X52 SCREW-DRIVER, 1.9X52
6 118837001 1|#2 F 3.4X70 SCREW-DRIVER. 3.4X70
7 107779001 1|47 F 6X7 WRENCH, 6X7
3 100887001 1| W3k $73F 8X9 WRENCH, 8X9
g 107780001 13HF 10X12 WRENCH, 10X12
10 507783001 1AFRAEF 1.5 HEXAGONAL WRENCH, 1.5
11 142002001 1AAAEF2 HEXAGONAL WRENCH, 2
12 154125001 1AABETF 25 HEXAGONAL WRENCH, 2.5
13 142721001 1ARABETF3 HEXAGONAL WRENCH, 3
14 118064001 1|ARARTF4 HEXAGONAL WRENCH, 4
15 150335001 1AM FS HEXAGONAL WRENCH, 5
16 SA4103001 1|$pER#EE D EYE GUARD SETD
17 44483001 18 HINGE ASSY
18 $44484001 1 |$PER IR ELHE EYE GUARD HiNGE
19 S37619001 | . 1|84 HINGE
20 119255000 1|44 PIN
Vg 837113001 EE EYE GUARD SPRING
22 S44485001 |  1|4ER3R EYE GUARD
23 061300813 2 [8B4T M3X8 SCREW FLAT M3X8 -
24 021300103 2[958 M3 NUT, 1 M3
25 026030233 2| M3 WASHER PLAIN M 3
26 SA4104001 1[4 ERERZR A 'EYE GUARD HOLDER, A
27 062300503 2|82 4T M3X5 | SCREW, PAN M3X5
28 062400616 2|42 €T M4AX6 SCREW PAN M4X6
29 026040136 2| THBE s WASHER PLAIN S 4
30 S40574309 1|k 3840 4% 2DTHF COTTON STAND ASSY 2DTHF
31 $51283001 2@ SPOOL STAND BASE
32 150182000 2| &RRE SPOOL MAT
33 S51282101 2|5 SPOCL CUSHION
<~ 150206002 1| E2H 16 WASHER PLAIN 16
35 SA6629001 1|62 6 M16 NUT M16’ :
36 S04109001 1|3 24T ZHF THREAD GUIDE SUPPORT BAR
37 142997001 1|3 4T 3 THREAD GUIDE, 3
38 150172003 1| BmERE COLUMN PIPE
39 150174000 1ERIBEE COLUMN CAP
40 156112003 1|22 ED COLUMN PIPE D
41 SAB606001 1|BREEk COLUMN JOINT
42 150179002 2% B SPOOL SHAFT B
43 028050244 2|MERE 2-5 WASHER SPRING 2-5
44 021500104 2|02 M5 NUT 1 M5
45 SAB607001 1522 SPOOL HOLDER 2
46 SAB607001 1285 2 SPOOL HOLDER 2
47 150183000 2 EEE THREAD HANGER BASE
48 142980001 2|ide%e b sE THREAD BUSH
49 SAB609001 2|3 SR ENL SPOOL HOLDER SUPPORTER
50 SAB615001 1|85 552 THREAD GUIDE HOLDER
51 138843001 1|58 JOINT
52 021500104 2|428 M5 NUT 1 M5 -
53 062061604 2| #24T MEX16 SCREW PAN M6X16
54 062501404 2|92 €7 M5X14 SCREN PAN M5X14
55 014060632 2| B4 £T M6X6 SET SCREW SOCKET (CP) M6X6
56 021500104 1| 885 M5 NUT 1 M5 -
57 $37037001 1| 3247 M5X32 SCREW PAN (S/P WASHER) M5X32
58 062061004 1| 82T MX10 SCREW PAN M5x10
59 114483002 1| e OILER ASSY"
60 $55663001 1] EE OIL TANK ASSY
61 101572102 1| #£F 5.5X190 SCREW-DFIVER 5.5X190
82 SA8855001 1|tEEhETHIR B AUXILIARY PLATE SEET
63 149173001 1|6AFFERTF 3 SCREW-DRIVER, HEXAGONAL 3
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Wa. B 5475 / Waming labels

—— o ——— g— -

69

E 5% | Waming labels - BERH B / Name of p;art:s‘ Sijz{e?(rm/m) ggﬂcﬁﬁﬁ? /s
N= l
: e 1 R AR (B[
s 4 PELIGRO R AR (6 50X 118 | J04115-001
iﬁ:’:;."’;w_-_“—’_':i- I Label, elec. shock 6 lang '
e o S ‘
P == =
[ ENS———- | BIETERS (B /%)
- . 52X 84 | SA0792-001
e i Label, caution Jpn / Eng
F -mﬁ-.‘ F=T r
ém‘i RIEFERE (R /%) b
| = 52 X SA0793-
e i Label, caution Chn / E_ng : e .
j
=
S g i =
RS L=25 | s36924-002
Mark, injury R=1.2
&) i o $12 $37060-001
- Label, grounding
== CERE | 75x12.5 | $37059-001
Label, PE . y 7
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Ap . A E B iR T4 — % %k / Parts list sorted by application
BAS-342GHE & T THERE . HESHOEDER.

OHTPMBAHLES BAS-311G, 326G (AEEHABFBEER) ERE.
OFDHAE « iCSHERNHES BAS-341F, 342F (B rrafate=tyl) BAM.
The following parts are available for the BAS-342G to enable use for a wide range of applications.

©@The parts in the table are commeén tothe BAS-311G and BAS-326G (Direct drive programmable electronic patte

sewers) .

®in the following table, parts marked with “ are common to the BAS-341F and BAS-342F (Programmable electrc
pattern sewers with cylinder bed) .

3 Ak
B Use

Part name

fEHE
Medium-weight
materials

 EBEwmE
Heavy-weight
materials

ZEAH
Airbag

(J-66)
LR
Needle hole plate

S S

N

(62.2)

(92.4)
SA5221-001

SA3336-101

(¢3.0)
SA5222-101

(E47)
#SEH S Bobbin

case assy @

(E-48)

3 3
‘Tension
'spring

| Anti-spin
‘spring

§59221-201 <LC>

$15667-001

$59222-201 <LD>

S16075-101 <B?>

(E-51)
Bobbin

S44633-001 < LAN >

S15666-001 <LB

(E-52)
AR+ 1
Shuttle hook
assy, w/box

&

w

SA8197-101 <LH > SA2173-301 <LF>

SA8197-101 <LH:

(E-486)
hRESE Shuttle
race base

&

152686-201 <B> 152682-201 <A>

152686-201 <B>

(G-12)
TEESECE
Spring, tension

107606-101 104525-101

107606-101

(G-8)
iEs AL 3
Thread take-up

spring

® ®

144588-301 145519-301

144588-301

BAS-342G-Ap
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Ap . TR AIZES S = —% % / Parts list sorted by application
BAS-342GIEHi& T THESS . HEZMTEBER,

OxRFMTHRHAERS BAS 3116, 326G (HBERHABFERBMERN) EAN.
OXTHE & ILSHTEE=ES BAS-341F, 342F (et @AM,
The following paris ar= 2waizble for the BAS-342G to enable use for a wide range of applications.

©The parts in the tale a7= common to the BAS-311G and BAS-326G (Direct drive programmable electronic pattern

sewers) .

OIn the following t25le. pars marked with % are common to the BAS-341F and BAS-342F (Programmable electronic
pattern sewers with cylimger bed) .

E=
B Use
Part name

LBy FEmE
Heavy-weight Medium-weight
materials materials

ZESE
Airbag

(G-21)
3

Spring. tension E

SA4146-101

SA3416-101

(W1-30)
PTREEE
Washer

S20681-000

(G-25)
HHESA
Needle bar fwzac guoe

%A ﬂgi

SA3257-101 <A >

SA4815-101 <B>

71

(Z-3) e ¥r
Mt EELEES ‘
Needle assy SA1645-019 SA1752-016 SA1645-025
| (B-32, Z-4) & %
e
‘Needle DP X 17 <#19> DP X5 <#16> DP X 17 <#25>
145645-019 107415-016 145646-025
(D1-81) e
8 ; .
Presser foot S42843-001 <A> S542844-001 <B>
U
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Ga . T#A—% % / Gauge parts list

[E8 / Presser foot

A [ 542843-001

B / 542844-001

C /542845-001

D / S42846-001

i i ¢4
R S [ e

~ ¥ o2

= $5.5

@a‘m

E / S42847-001

F /157237-001

?"

%

B-L / S49448-001

H / SA4811-001

J

£+%L45 / Needle hole plate

2.4 C0.4 / SA3336-101

*

2.2/ SA5221-001

3.0 C1.5/ SA5222-101

1.6/ SA7191-001

ElE * iLSHAMRETHE

The * symbol is for Standard parts.

BAS-342G-Ga



#5| / Index

CODE CODE | REF.NO Page][ CODE age}| CODE | REF.NO Page
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